Limplicity

CLEVISES

FRONT ROCKER ARMGI

LOCK NUTS

AHachment

Ta attach the 42" Rotary Wower to the Tractor,
follow the sequence of staps as cutlined below:;

1. Place the mower beside the tractor, and turn
tha tragtor whaals to [ull 1aft positdon, Before
sliditg the mower under the tractor, remove
the hair pin cotters and pins connechng the
clevises on front end of bail assembly, Allow
the mcker arms to drop down., This will how
provide sufficient clearance for the mower to
slide under the tracter. With the mower under
the tractor, replace the cleviseswn rogker arms
and fasten with halr pin cotters and pins.

2, Comnect the rockers arms to front mounting
hrackets under the tractor, by using pins and
hair pin cotters as shown In floure 2.

3. Place the tractor lift lever in 1ts rear pesition
and attach the rowor 11ft lever to the tractor
Lifr arm on right hand side of ractor as shown
in figure 3. Tse hex sapscraw, flabvwashers,
and hex nut fumizhed for this purpos=a,

4. Connect the mower lift chain to tha 18ft lavar
by fastenlng the Lift links in place with & pin
and halr pin eotter as shown in Agure 3.

5, Plame the cross drlve belt in position on the
mower drive pulley, Glve the belt a 509 twist
tawards the left hand side of the tractor and
mount belt to larger pulley of power take—off
as shown in flgure 3. When Ingtalled in pro—
per manner, the belt should run {rom the leit
side of mowar pulley te bottom side of power
rake—off pullay,

SIMPLICITY MANUFACTURING COMPANY,

BAIL ASSEMBLY

42" Rotary Mower

For LANDLORD & MODEL 126 TRACTORS

o

MFR'S. XO. 285

<

o s - T

MOWER DRIVE PULLEY

HEIGHT
ADJUSTING SCREWS

v

ROCKER AR

HAIR PIN COTTER

FRONT MOUNTING BERACKET

Fig. 2
Adjustments

To check the final adjustment of thea moway height,
placa the tractor with the mower attachad, on a
gmonth flat surface. Rotate the canter blada o tha
front and measure the distance from itz {front He ta the
ground.  Then rotate each of the side blades so that
their dps can be measured at the front. For beat
mowlng results, the leading tp of the center blada
should be about 1/87" higher than the trailing tip of
the two side blades.. To obtain this adjustment, re-
move plns from clevises and rocker arms, loosen the
hex nut In back of each clevis and turn =ach cleviz in
ar out sufficiantly to achieve this =atting, In making
this adjustment, ba sure that bath clevises ars adjust—
cd equally,

INC.

PORT WASHINGTON, WIS,

L3567890
1

1257 11



LIIT ARM

MOWER LIFT LEVER

CROSS DRIVE RELT
Tig. 3

Operation

1. 3at mower bto desired height of cul by tuming the
adjusting serewhandles counter-clockyd se bo Lawer
the cut, and clockwisa to raiga the cut. Turn each
adjusting handle an equal numbersf timas to insure
level oparatinn,

b

Start the {ractor engine with the power take-off in
the disengaged posiHon, and lower the mower bo
cutting posltion by releasing the tractor LfE lever,

L2

Engage the power take—off o set the mower blades
in cperation: angadge the tractor clutch and procesd
vrith mewlng.

4. To transport the mower; dicengage the power take-
off b stop blades. Railse the mower above the
surface by pushing the tractor Lift laver to forward
losked position.

mower Hlades.

Caution

It 1= the responsibility of the operator to s2a that the
ares where the mower willbe used 15 free of all typas
of foreign material. This inclodes wire, rope, rags,
stcke, bottles, cans, plpe, and rocks, ate, These
represant potental dangers '® mewer, operator, and
apectators; as wall as having a dulling effect on the

Aways guard for obstaclas when mowing, and, never
‘leave mower running while unattandad,

Belt Tension

After the frst 5 to 10 hours of speration, the blada
drive belt may stretch slightly. To restors the proper
tension to the blads drive bhelt, remeve the right hand
cover from the top of mower housing and lossen the
nut o idlar pulley belt., Move the idler pulley ko a
peint where tension is sulficient bo tranamit power
from the pulley of drive arbor to pullevs of doven
arbors. Hold idler pulley in position while retighten-
ing the nut to lock tdier in plags, AVOID EXGESSIVE
TENSION, as it wlll cause premature balt failure.

NOTE: The crosa drive belt and the hlade drive belt
are 2 super combine type belt and are daslgnad apd
manufactured to provide long and sakisfactory service,
Because of the speclal design of thaswe belts, it is
urgad that you replare them only with genuine replaces
ment balts ordered from your dealsr. Gensult the
parts iist for the eocrect part numbers for these belts
whano replacement 15 necassary,

Lubrication

Thu mower arbor apindles are supporied ln pro-
lubrrleated, sealed ball bearing assemblies, which do not
require furlker attention. :




BAIL ASSEMBLY

—{Order by Part Number

l——-order by Part Humhboer

kef. Part Description Ral, Part Descripkion
Let, No. Let. No.
A 108227 | Ball Assemhly : K 8161045} ClUp, Spring
B 705048 | Gapscrew, Hex Hd., 1/2"-13 NG L 105051] Spacer
®1 1/4 1g. I 108228 | Rocker Arm
c 105051 | Spacer N 118053 | Pin
D 719004 | washer, Flaln, 1/2¢ P 108219} Bracket Assembly, Front
E FE(04 | Washer, Lovk, 1/2" T 702002 | Bolt, Camlage,3/B"-16HC = 1"
F 717006 | Nut, Hex, Full, 1/2"-13 NC R 720002 | Washer, Lock, 3/8"
G 717016 | Nut, Hex, Jam, 1/2"-20 NF 3 717003 | HMut, Hex, Full, 3/8"-16 NC
H 1543204 | Yoke End, Adjustng T 705049 | Capascrew,Hex, 1/2"-13HGx1 1/4"
T 154305 | Yake Pin u 720004 | Washer, Lock, 172"
v 717006 | Nut, Hex, Full, 1/2"-13 NG




MOWER UNDERSIDE

Crder by Fart Number

n -
- “,;\.5*

A st oo SR e b

e,

T T Sy RV

-

-
“"‘-.

Ref. Part Ref. Part
Lettar Ho, Description Letter Ho. Dinseription
A 108178 Roller L 720001 Washer, Logk, 5/16"
B 10B361 Baffla M Fl7001 Wut, Hex, Full, 5/168 18 NG
o 1pg214 Guard Assamhbly, Housing M 108224 Bracket, Roeller, Lower, L, H,
B 1EB1BE “lip Baffle 13 108223 Bracket, Roller, Lower, R.H.
E 715006 Washar, Plain, /4" o FL7043 Wut, Hex, Full, 3/B8" =16 HC
F 720003 | Washer, Lock, 174" . R 720002 Washer, Lock, 3/8"
G | 717005 | Rot, Hex, Foll, 1/4"-20'NC 5 702003 | Bolt, Camiage, 3/8"-16 NC
H 715018 | Cepscrew,Hex, LA4"-20 x 578" 1g. x 3/4" 1g,
I 714012 Gecrew, Recessed Hex, SeHf—Tapping | T 108225 Shatt, Roller
1/4"-20 NG x 778" 1g, _ U | 7220kl | Pin, Gotker, 3716 = 1" lg,
K 702015 Bolt, Carlage, 5/16"-18 NO ¥ 1160401 Washer
x 34" 15. W TORNO2 Belt, Carlage, 3/8"-lb NC x 1" lgl.




DECK ASSEMBLY -

157248 R, H, GUARD

FI7003 MUT 248" T4NC

157247 L. H. GLaRD

Order by Part Number

S

e

75 i

j.'}ﬂ,' _',;,

W -

{ -5

e s
T AT T

)
A
L

1
” = e "'Elrlrlrlr.lrﬂ'fﬂ.r-l"' F

-
e T
N
o 1
! .‘||-I'I
e
e Lt L,
[ ]

[}
H
B

7
&

LS
e

)

. q""fr.:éf.‘-‘!ﬁ'f-‘f—'.—;-

N
pol r%& T
& -'I}Jf;'l-.'.a et =™ w -

4-534 it e
r‘-‘:\-_-.-/,/"%:‘
a4 i
i

Descrplion

Ref, Part
Nao. No.
A 108354
B 108355
c 1083s6
D 108366
E 714007
F 714007
G 718007
H 714007

Houslng, BMower

Cover, R.H,

Cover, L.H,

Bar, Reinforclng

Washer, Plain, 3/1€

Screw, Recessed Hewx, Belf-Tapping, 1/4-20 x 3/8"
Washer, Plaln, 2/16"

Screw, Recessed Hex, Self-Tappiny, 1/4-20 = 3/8¢




ROLLER ASSEMBLY

{rder by Part Numhber

_—
N,

s \'\L_:._ :::'\,::1}#\\‘:_"‘-““_'-"-‘_‘-‘“
By o




ROLLER ASSEMBLY

Order by Part Number

¥

Reference | Fart Description
Latter No.
.4 108415 Screw Assemhbly, Adjusting
B 719001 Washer, Plain, 3/8"
[ 108241 Socket Aszembly, Grank
D LAl Mut, Hex, Full, Logk, 3/78°-16 NG
E 1172 Pivaot '
F 722001 Cotter Pin, 3/32" x 354" 1g.
G 1a2q2 Link, Lift
H 703004 Bolt, Carrlage, 3/8%-16 NG x 374" 1y,
I 720002 Washer, Lock, 3/8"
% FLFOZ Nut, Hex, rull, 3/8"-16 NG
L 18IS Lewver, Wlower Lilt
i 108129 Liok, Mower TLift
W 153054 Pio, Lock
] BlalRas Clip, Spring
[n] 705005 Capscrew, Hex Hd,, 348 =16 NC x 1° 1g.
R F17310 Wut, Hex, rullk, Lock, 173°-16 WG
] 10 i Chain
T 717510 Mok, llewx, Pull, Lock, 3/8"-16 MO
u T 190l 355 Wousher
W LT LI Capserew, Hex Hd., 3/5«16x1M 17,
w 08235 hrm Assembly, Rocker
X 08234 Bracket, Rollet,
kg 108233 Srackel, Roller,
z 103359 fiar Assembly, Rolier
AR HIA003 Capserow, Hex Hd., 37816 WS = 1" 1g,
AR 717003 Mut, Hex, Full, 3/8"=156 HC
Ao 719001 . Washar, Plaln, 378"
AD TIF5LD Wul, Hex . Full, Lok, 378 -16 WG
rE 108360 Bpricg, Ady. Screw
AF TraoLl Pin, Cotter, 3726 =2 1" Ag.
G 16001 Washer
All 102240 Hollet
AT Brallas Washer
AK TOE35E Shaft & Support Arm,
LR 108178 Roller
AM FO2003 Bolt, Carriage, 3/8"-16 NC = 3/9" 1g,
AN 720002 Washer, Lock, 1/8"
AP 717524 Mu:, 1kex. Full
Ald LI Soel Herew




ARBOR ASSEMBLIES

P
Ref. Part Description Ref. Part Deszs r'-..rlpti.an
Letter No. Letter Na.
A 108049 gelt, "y [ Cross Dreive ) :
B 1n820% pelt, “v" [ Mower Spdndle Delve ) T 108252 | arber Assembly, Drivae
vl 717517 | Nut.Jam,Hex,Lack,3/4"-16NF U 108298 | EBlade, Knife
D 108207 Fulley, Cross Drive i 720002 Washer, Lock, 3/8"
E 725006 Yoy Waoodruif, #6§ W F15024 Clapscrew, Hex Hd.,
F 713504 Secrew,Set, Cup Polat Socket Hd., I ISEU-1E NG % 548" g,
5/16"-18 NG x 3/8° 1g. x 168250 | Arbor Assembly
] 108245 Spacer Y WORZ5T Washer
H 10g 42 Pulley z 18150 Washer
i3 I0BL3S Flinger AR 719002 Washer, Plain, 5/16*
K 108181 Washer AF 10838& Pulley, Idler
L 108202 Eearing AT 154177 Spacer
151 1DB2Z01 Spacer AD Flagnz wWasher, Plain, 5/16"
N 109203 Tube Assembly, Arbor AE 717510 Nutb, Hex, Full, Lack,
o4 717003 Mut, Hex, Full, 3/8"-16 NC /8 -16 NS
Q T20002 Washer, Lock, 3/B" AT 703006 Bojt, Camiaga,
R 703004 Bolt, Camiage, 378 "-16NC x2 4 3B -1EHC x 1 172" 1.

PRINTED M USA




